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CUSTOMER:

SAMPLE:
(according to the customer order)

Ing. Michal Pavlát
U Sýpky 419
664 61 Rajhradice

Leather: rÉ Manhattan P023

Ignitability tests smouldering cigalette, match flame equivalent

Test Report contains results of the tests related to the submitted
sample only. Sampling has been done by customel. The Report may
not be reproduced in any way other than as a complete set.
Reproduction of certain parts of the Report is subject to approval of
the test labolatory, which has issued it. A11 information about
subcontracted tests results or unaccredited test methods is presented
in text part ofthe test report.This Report is a literal translation ofthe
czech version. /'-
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PROCEDURE OF ASSESSMENT

Ienilion source : smouldeling cigarelte
was determined according to EN 1021-1

- Conditioning : temperature (23 + 2)'C, relative humidiť (50 t 5)%
- Standard atmosphere fortesting: temperature 2loC, relative humidiq 47%
- Dimensions of test frame : seat 300 x l50 mm, back-rest 300 x 450 mm
- Test specimen underlaid by PUR foam layer CF 2830
- Number of specimens tested : l

Results: Assessment, whether occurred ignition or non-ignition.

renilion source : Malch íIame eouivalent
was determined according to EN 1021-2

- Conditioning: temperature (23 + 2)oC, relative humidity (50 t 5)%
- Standard atmosphere fortesting: temperature 21oC, relative humidily 47%
- Dimensions of test frame : seat 300 x 150 mm, back-rest 300 x 450 mm
- Test specimen underlaid by PUR foam layer CF 2830
- Time of flame application (l5 + l) s
- Number of specimens tested : 2

Results: Assessment, wheth€r occurred ignition or non-ignition.

The aboye test results řelqte only to the ignitability of the combinqtion oí materials under the particular conditions
oí test; they afe not intended as a means of assessing the full potential fire hazaťd of the materials in use.
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TEST RESULTS

Location ofthe ignition source to the surface ofthe sample (from above)

Leather: art, Manhattan P023

characteristics Test
method

Measuring
unit

values found
warp / weft

Ignitability test
o smoulderingcigarette
o match flame equivalent

UNI EN 1021-1
UNI EN 1021-2

non-ignition
non-ignition
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